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Table 2. High dust collecting efficiency obtained
‘at the newly designed OG equipment.

At the | At the | At the. [ At the
inlet of | outlet of | outlet of | outlet of
ist dust | 1st dust | 2nd dust | induced
collector | collector I collector | draft fan

Dust :
concentration | - 83°1 115
(g/Nm?) :
Dust
collecting 86°2
efficiency (%)

0°20 0051

983 99°93
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" Fig. 4. Comparison of Ny patterns of orlginal type

and of developed - type operatlon at Sakai
OG equipment.
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Reuse of Tar Dolomite Bricks after Service.
{Lining of LD converter at Kobe Steel— 1)
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Table 1.  Properties of scrap blended tar dolomite bricks.
_ Test No. v ] 2 3 l 4 | 5 " Ordinary
) Scrap . — - - : — taz: dolomite
Properties ratio (%) 20 20 | 30 i 30 40 _‘bmqk,
Apparent porosity (%) 4°8~6°7 | 3°7~5°2.| 4°2~6°2 |'ar6~a0s8 5°2~5°6 5°0~8°0
Bulk density (g/cm?) . 2788~2°93[2°90~2" 9727 89~2"932°80~2°902°81~2°91| 2°85~2°95
Cold crushing strength (kg/cm?2) 407~481 | 404~470 | 485~570 | 492~515 | 426~451 400~500
Refractoriness under, load Ty .(°C) | >1650 | >1650 | >1650 | >1650. >1650 > 1650
CaO -35*12 35°25 35°66 34~-36
ST " MgO 5294 52443 51+38 54~56
Chemical comp051f1on Si0, 1+80 186 1480 <30
(%) ALO; 0°38 - 0°39 0°40 <1°5
e’ " Fe,0Op | 2°50 2454 2%63 <4°0
Ig loss 7°07. 7°54 812 4'0~6°0
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